
English

BED EDGER
                      Parts Manual

BE550 / 966997301

Please read the operator’s manual carefully and make sure you  
understand the instructions before using the machine.



22 - HUSQVARNA

CHASSIS, ENGINE

1

2

3

4

5

7

8

9

10 11
12

13 14

15

16

17

18

19

21

22

23

6

24

25

26

27

28

7

8

8

20

8
146

6

11
12

31

35

40
34

33

39

614

29

30

41

37

38

36

32

42

14

48
47

45

8

41

4344

46



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HUSQVARNA-23

CHASSIS, ENGINE

510 3673011..	 ........ 1.....FRAME, ORANGE
510 3732012..	 ........ 1.....COVER, CHAIN
510 3676013..	 ........ 1.....SUPPORT, BEARING
539 1012324..	 ........ 4.....BUSHING, FLANGED
539 1004885..	 ........ 2.....BEARING, FLANGED
539 9769346..	 .......11.....HCS 5/16-18 x ¾
539 9906277..	 ........ 7.....HCS 5/16-18 x 1¼
539 9907178..	 ...... 21.....NUT 5/16-18 HEX NYLOC
539 1095459..	 ........ 1.....OIL CAP 3/8
539 97694110..	 ........ 4.....HCS 3/8-16 x 1¼
539 97697911..	 ........ 8.....NUT 3/8-16 HEX NYLOC
539 10684712..	 ........ 4.....BUSHING
539 99020613..	 ........ 2.....HCS 5/16-18 x ¾
539 99069214..	 ........ 8.....WASHER 5/16 STD FLT
539 99100315..	 ........ 1.....HCS ¼-20 x 1¾
539 10952616..	 ........ 1.....PIN, SPRING 
539 02003417..	 ........ 1.....SPRING, COMPRESSION
539 97697818..	 ........ 1.....NUT ¼-20 HEX NYLOC
539 99020919..	 ........ 1.....HCS 5/16-18 x 1
539 99019620..	 ........ 1.....NUT 5/16-18 HEX
510 37310121..	 ........ 1.....COVER
539 10441122..	 ........ 2.....KNOB W/STUD
539 10170423..	 ........ 2.....WASHER 5/16 SEALING
539 97699724..	 ........ 2.....ZERK 1/8 NPT

539 10789725..	 ........ 1.....NUT 5/16-18 HEX JAM
539 11132126..	 ......... 1.....KNOB 5/16-18 NYLOC
539 11110627..	 ......... 1.....SPROCKET W/KEY
539 10953228..	 ........ 1.....SPROCKET, ENGINE
539 00137929.. ........ 1 ....SPrOCKET ASSM, IDLR
539 10951430..	 ........ 1.....HUB, MOUNTING
539 99061331..	 ........ 1.....NUT 3/8-16 HEX WHIZLK
539 99073032..	 ........ 1.....HCS 3/8-16 x 1¾
539 11204233..	 ........ 1.....SHAFT
539 10206734..	 ........ 1.....KEY ¼ SQ x ¾
539 10915935..	 ........ 1.....KEY 7mm SQ x 33mm
539 10271636..	 ........ 2.....SETSCREW 5/16-18 x 1
539 99051737..	 ........ 2.....WASHER 3/8 STD FLT
539 97695638..	 ........ 2.....SETSCREW 5/16-18 x 3/8
539 10916539..	 ........ 1.....KEY 3/16 SQ x 1¼
539 13088540..	 ........ 1.....CHAIN, TRANSMISSION
539 990187 41..	 ....... 5 ....WASHER 5/16 SPLT LOCK
539 990669 42..	 ....... 4 ....HCS 5/16-18 x 1¾
539 108520 43..	 ....... 1 ....HCS M5-0.8 x 16mm GR 8.8
539 109154 44..	 ....... 2 ....NUT 5MM-.8 HEX
539 030449 45..	 ....... 1 ....CLAMP, THROTTLE CABLE 
539 030451 46..	 ....... 1 ....E-RING CLIP 
539 108583 47..	 ....... 1 ....SCREW #8-32 x ¼
539 030445 48..	 ....... 1 ....SPRING, THROTTLE 



24 - HUSQVARNA

1

2

3

4

5

6

7

8

9

1011

12

13

14

STEERING

15

6

8

7



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HUSQVARNA-25

510 3674011..	 ........ 1.....ARM WELD, RH
510 3675012..	 ........ 1.....ARM WELDMENT LH 
539 1095253..	 ........ 1.....STEERING ROD
539 9905174..	 ........ 2.....WASHER 3/8 STD FLT 
539 9900375..	 ........ 2.....COTTER PIN 3/32 x ¾ 
539 9906546..	 ........ 2.....COTTER PIN 5/32 x 1¼ 
539 1093337..	 ........ 2.....WASHER ¾ FLAT SAE 
539 1024548..	 ........ 2.....E-RING ¾

STEERING

539 1045569..	 ........ 2.....WHEEL ASSEMBLY 
539 10190510..	 ........ 2.....TIRE
539 10461811..	 ........ 2.....RIM ASSEMBLY
539 91223412..	 ........ 2.....AIR VALVE
539 92355713..	 ........ 2.....END CAP
539 97735614..	 ........ 2.....END CAP, NOTCHED
539 97735315..	 ........ 4.....BEARING, ROLLER



26 - HUSQVARNA

REAR WHEEL

23
19

20

22

21

16

14

1

7

6

14

10
11

5
13

9

8

4

3

2

12

15

17

18

16



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HUSQVARNA-27

REAR WHEEL

510 3670011..	 ........ 1.....AXLE, REAR
539 1122822..	 ........ 1.....PLATE, SLIDE
539 1028283..	 ........ 1.....BOLT 5/16 x 5/8
539 1081204..	 ........ 1.....NUT ¼-20 HEX NYLOC
539 9769795..	 ........ 2.....NUT 3/8-16 HEX NYLOC
539 9769896..	 ........ 1.....HAIRPIN
539 1092267..	 ........ 1.....PIN, CLEVIS ½ x 2¼
539 9769418..	 ........ 2.....HCS 3/8-16 x 1¼
539 1068479..	 ........ 2.....BUSHING
539 97697810..	 ........ 1.....NUT ¼-20 HEX NYLOC
539 02003411..	 ........ 1.....SPRING, COMPRESSION
539 10952612..	 ........ 1.....PIN, SPRING 

539 99051713..	 ........ 2.....WASHER 3/8 STD FLT 
539 10933314..	 ........ 2.....WASHER ¾ FLAT SAE 
539 99063915..	 ........ 1.....HCS ¼-20 x 1½
539 10245416..	 ........ 2.....E-RING ¾
539 10455617..	 ........ 2.....WHEEL ASSEMBLY 
539 10190518..	 ........ 2.....TIRE
539 10461819..	 ........ 2.....RIM ASSEMBLY
539 91223420..	 ........ 2.....AIR VALVE
539 92355721..	 ........ 2.....END CAP
539 97735622..	 ........ 2.....END CAP, NOTCHED
539 97735323..	 ........ 4.....BEARING, ROLLER



28 - HUSQVARNA

HANDLE

22

18

23

5

25

2

2

7
23

21

173

15

13
26

21

29

16

10

24

8

11

9

19

16
19

20

27

14

28

1

4

6
12



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HUSQVARNA-29

HANDLE

510 3672011..	 ........ 1.....HANDLE, ORANGE
539 1311562..	 ........ 2.....LEVER, DRIVE
539 1095263..	 ........ 1.....PIN, SPRING
539 0200344..	 ........ 1.....SPRING, COMPRESSION
539 1095495..	 ........ 1.....CABLE, THROTTLE
539 9764886..	 ........ 2.....GRIP, HANDLE
539 1095097..	 ........ 1.....CABLE, DEPTH
539 0200178..	 ........ 1.....SWITCH, PLUNGER
539 1026789..	 ........ 1.....PLATE, TAPPED
539 10988710..	 ........ 1.....LINKAGE
539 10989011..	 ........ 1.....WIRE HARNESS
510 41740112..	 ........ 1.....LEVER, OP
539 97693513..	 ........ 1.....HCS 5/16-18 x 1½
539 99056314..	 ........ 2.....HCS 3/8-16 x 1
539 97697915..	 ........ 2.....NUT 3/8-16 HEX NYLOC
539 97697816..	 ........ 2.....NUT ¼-20 HEX NYLOC

539 10131317..	 ........ 1.....HCS ¼-20 x 2
539 92331318..	 ........ 2.....ROLL PIN
539 10121319..	 ........ 2.....PIN, CLEVIS
539 99003720..	 ........ 2.....COTTER PIN 3/32 x ¾ 
539 99071721..	 ........ 3.....NUT 5/16-18 HEX NYLOC
539 99062722..	 ........ 1.....HCS 5/16-18 x 1¼
539 99069223..	 ........ 4.....WASHER 5/16 STD FLT
539 97695224..	 ........ 2.....SCREW #10-24 x .625
539 99058025..	 ........ 1.....HCS ¼-20 x ¾
539 99059826..	 ........ 3.....WASHER ¼ FLAT
539 99051727..	 ........ 4.....WASHER 3/8 STD FLT 
539 97693728..	 ........ 1.....HCS 5/16-18 x 2
539 97725029..	 ........ 1.....SPRING

NOT SHOWN
539 976856........ 6.....WIRE TIE



30 - HUSQVARNA

5

DECALS

1

2

3

4

6

7

8

9

10

11



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HUSQVARNA-31

DECALS

539 1018811..	 ........ 1.....DECAL, PROP 65
540 2000762..	 ........ 1.....DECAL, DANGER FOOT
539 1098993..	 ........ 1.....DECAL, OILING
539 1111324..	 ......... 1.....DECAL, DEPTH
539 1108545..	 ........ 1.....DECAL, INSTRUCTION
539 9171506..	 ........ 1.....DECAL, PATENT PENDING

539 1107617..	 ........ 1.....DECAL, GUIDELINE
532 4220128..	 ........ 1.....DECAL, HUSQ HOOD
521 9714019..	 ........ 1.....DECAL, BE550
532 42200910..	 ........ 1.....DECAL, CROWN
510 43740111..	 ........ 1.....DECAL, OPERATION



32 - HUSQVARNA

Cable Layer

CUTTING EQUIPMENT AND BLADE GUARD

1

2

3

4

5 6
7

8

9

10

12

13

14

15

16

17

18

7
8

Shaper

11



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HUSQVARNA-33

539 9905981..	 ........ 5.....WASHER ¼ FLAT
539 1098822..	 ........ 1.....FLAP, LARGE
539 1095343..	 ........ 1.....STRAP
539 9769784..	 ........ 8.....NUT ¼-20 HEX NYLOC
539 9905805..	 ........ 8.....HCS ¼-20 x ¾
539 1097336..	 ........ 1.....REAR FLAP
539 9901187..	 ........ 3.....WASHER 3/8 SPLT LOCK
539 9905638..	 ........ 3.....HCS 3/8-16 x 1
539 1097119..	 ........ 1.....BLADE, SHAPER

CUTTING EQUIPMENT AND BLADE GUARD

510 36770110..	 ........ 1.....GUARD, SHAPER
539 13070811..	 ........ 1.....BLADE, PAVER
522 00070112..	 ........ 1.....GUARD, W/DECALS 
539 10987713..	 ........ 1 ....BLADE, CABLE 
510 42330114..	 ........ 1.....PIN, SPOOL 
539 976988 15..	 ....... 2 ....COTTER HAIRPIN 
539 990316 16..	 ....... 2 ....RHSNB 5/16-18 x ¾ 
510 423201 17..	 ....... 1 ....TUBE WLDMT 
539 100276 18..	 ....... 2 ....WING NUT 5/16-18 UNC 



P/N 115 124026 IR	 07/23/08


	CHASSIS, ENGINE
	STEERING
	REAR WHEEL
	HANDLE
	DECALS
	CUTTING EQUIPMENT AND BLADE GUARD
	Shaper
	Cable Layer





